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Panel Light Installation Instructions

(RERIRR o+ MBS FER AR E)

Step Photograph Description
B Type A & Type B 0]
Choose Type A (for concrete and wooden ceilings) or Type B installation kit (for wooden
ceilings)

Type A Fot(GERKIE R AKEM)
Type A installation kit (for concrete and
wooden ceilings)

(& Drive &)

(Note: the mounting stand is designed
for a driver)

O ZZ2/40mm x4 pcs

4 x 40mm stands

O ZERBWIRE x4 pcs

4 x Plastic expansion pipes

© M4*30 1244 x 4 pcs

4 x M4*30 screws

O M3*8 124% x 4 pcs

4 x M3*8 screws

© TENIEE X6 pcs

6 x Soft plugs for positioning
Type B Fot(BAAER)

Type B installation kit (for wooden
ceilings)

(RIBRZE Drive 5E)

(Note: The mounting stand is NOT
designed to contain a driver.)

@ =Z2/20mm x4 pcs

4 x 20mm stands

O BRBERE x4 pcs

4 x Plastic expansion pipes

© M4*30 1244 x 4 pcs

4 x M4*30 screws

© M3*8 1244 x 4 pcs

4 x M3*8 screws

© TEfIEE X6 pcs

6 x Soft plugs for positioning
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% Panel Light B E @ _EF K
Place the panel light with the back facing

up.

HEAQERUWERNUF

(Type A & Type B HHELER)

Place a stand (@) in the position depicted
in the picture.

(Same procedure for Type A and Type B

installation kits.)

@R 4%/ SHE ()
ARHEEECHITHE)

Connect a stand with a M3*8 screw to the
left corner (facing you) of the panel light

(@) as shown in the picture.

@244/ SHE ()
FRCH TR E(CETHE)

Connect another stand to the right
corner (facing you) of the panel light with
a M3*8 screw (@) as shown in the picture.
(Note: Align the stands parallel to panel

light.)
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WMERHOENRE  #HBHE L -
A EEEEOH
Push the soft plugs(@) into the slots in

the stands from the bottom with the

sticker surface facing up.

FH@EIE
BOERHZZRA 2mm
Make sure the soft plug sticks about

2mm up from the stand.

&R LUK i o 4 @HE L,
BERLE 37 KEREHQHE L
ARERHZZREE M

Place two stands (@) on the opposite
side (not facing you) of the panel and
ensure the stands are in parallel
positions.

Repeat the steps 3 to 7 for the two

remaining stands.

A AR LR KR & 155 R &%

Before mounting ensure the ceiling is
clean.

7% Panel Light ERKIER -

R T @ RECH@FEMBATERTER £
Hang the panel light from the ceiling and
ensure the stand (@) and the soft plug
(@) touch the ceiling evenly.
ARULEER 2 AES

(Note: Two people are needed to mount
the panel light.)
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KPS S o @ Rt (1) L) R EE
WHERECHF@ B R EXRTERE S T/ EL T
Panel Light

Make sure all of the four soft plugs (@)
are attached on to the ceiling.
ARUEENFER 2 ARG

(Note: Two people are needed to mount

the panel light.)

10.

#% Panel Light /NOEX FE—F
Carefully pull the panel light down
without ripping the soft plugs off the

ceiling.

11.

Panel Light BN M & - RicEeA N ERL 4O
A ENIERE

Ensure that all of the four soft plugs are
attached to the ceiling as shown in the
picture.

12.

i 8mm R - AEEONER 4O
LB AL S5cm RE -

Drill a 5cm deep hole with a 8mm drill
through each of the soft plugs.
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13.

% B @I SB i Y TU (D)
Put a plastic expansion pipe (@) into each
of the holes.

14.

I EC @B N P EA R TER ) 2R

Make sure the plastic expansion pipe (@)
goes into the holes as shown in the
picture.

15.

b))

HEAOEARGONA - (RBEHOIIELN
6mm - kSRt U EIE IR

Screw a M4*30 screw into each of the
plastic expansion pipes.

(Note: Make sure each of the screws
remain 6mm exposed.)

16.

Type A installation kit

% Panel Light ER4R## L drive EIR4R
Connect the power cord of the panel
light with the driver.

(%28t driver B - 7R AC BIR)

(Note: Turn off AC power before installing
the driver.)
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% Panel Light M3E o 4+ @RY o /0Bl AL ¥ 2 10
FRIZ#% - WA EFA -

ARERNEER

Attach the stands on the panel light to
the screws on the ceiling.

(Note: All four stands need to be pushed
up at the same time.)

18.

BOAERTEIR 1 Panel Light a7 (30 A) &)
To connect the panel light to the screws
push the panel either to the left or right
depending on preference.
ARFENELR
EEEMB R ERRIT RS

(Note: All four sides need to be pushed
up at the same time.)

19.

STRE - B Em EM R B4R
The panel light is now securely mounted.

20.

Type A SERLEl

Type A driver BJJ# & Panel Light &5
The installation with Type A installation
kit is now finished.

The driver can be placed on top of the
panel light.
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Type B BEc=E A% diver BEMEN
BRIEhR £

When using Type B installation kit, the
driver should be mounted on the
ceiling before mounting the panel light.

Mﬁflw%«a Ha»vwdy _

24 Type B R 16.

TR EZE D 60mm L8 - i drive
¥ LEACER

(2% driver B - F575RAR AC ER)

The driver needs a 60mm hole in the
ceiling for it to be securely mounted.
The driver should only be connected to
AC power after drilling this hole.

(Note: Turn off AC power before
installing the driver.)

# drive E AFLEA
Place the driver inside the hole.

TR RLEE - 78 Panel Light EIRAR
B drive BIR4AR - BlSTA &%

After the panel light has been securely
mounted connect the panel light power
cord to the driver.

Type B SEAt[E
The installation with Type B installation
kit is now finished.




